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TANCHOR CHANNELS CO., LTD
3F, BUILDING 3, NO 1221 YAN AN XI RD SHANGHAI

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : TANCHOR

Sample Number . SC091221451

Test Required . Please see next pages

Product or Lot No. . hotrolled

Product Specification : HBC52/26 300MM LENGTH

Manufacturer . TANCHOR CHANNELS CO., LTD

Date of Receipt . Dec. 8, 2009

Test Period . Dec. 8, 2009 to Feb. 04, 2010

Test result(s) : For further details, please refer to the following page(s)
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Tensile Loading Test of TANCHOR Hot Rolled Channel

1. Brief Introduction

TANCHOR CHANNELS CO., LTD (3F, Building 3, No.1221, Yan an xi Rd, Shanghai, P.R.C) consigns
SGS-CSTC Standard Technical Services (Shanghai) Co., Ltd. to test the tensile loading test of TANCHOR
Hot Rolled Channel. The type of the sample is HBC52/26 300MM, provided by consigner. The embedment
of the sample and the mold of the concrete are done by SGS. The molding concrete is commercial concrete
transported by pump which strength grade is C40. The curing age is 28 days.
2. Test Method
With reference to BS 5080-1:1993 Structural fixings in concrete and masonry ---Part 1: Method of test for
tensile loading
3. Test Equipments

No. Equipment Type
1 ENERPAC Bolt pull test apparatus P80
2 Dial indicator 0~50mm
3 Digital Gauge for Force Z50

*axxrase T ha Continued********

This document is issued bythe Companyunder its GeneralConditionsof Service printedoverleaf or available onrequest and accessible athttp://www.sgs.com/terms and conditions.
htm. Anemm drawmc the limitationof liability, indemnification and jurisdictionissues defined therein. Any holder of this document is advised that infor mation contained here on
Aty findings at the time of its intervention only and within the limits of Client s instructions, if any. The Company's sole responsibility is to its Client and this

o Rerateparties to a transactionfrom Exerclsmg all their rights and obligations under the trans action documents . Any unauthorizedalteration, forgery or

SHML 157502
8" Bulking, No.68,Block 116317 Bulding Block 1383K anggizo East Road Pudong Dist Shanghai, Cfina 201313t (86-21) 68183233 /68183239  f (86-21) 68183122 /68183906 WWW.CN.Sgs.com

‘3‘@ i ARRRRIR1065F 1721505608884  H4 201319 t(86-21)68183233 /68183239  {(86-21)68183122/68183906 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



TEST REPORT
No. : SC091221451
Date : Feb. 04,2010

Page: 3 of 8
4, Test Results
4 1 Description of Concrete
Design . . Concrete Strength
Strenggth Molding Date Test Date Provider of Concrete Grade
Shanghai Shuanggiu commercial
C40 2009-12-9 2010-1-10 concrete Co.. Ltd, C40
4.2 Test Results of TANCHOR Hot Rolled Channel
Test Result
Dlesian Acceptable
N | L a% Load of | Safety ﬁ;\\;]fer_age of
) Failure factor Maximum aximum Breaking Form .
(kN) kN Effective Conclusion
(kN) Load (kN) Deflaction of Samples
(mm)
The Meet the
1 127.6 4.59 embedded rod design
was broken requirements
Meet the
The embedded :
2 24 72 3.0 131.4 4.88 design
rod was broken requirements
Meet the
The embedded }
3 129.1 4.54 design
rod was broken requirements

1. The design load and safety factor was declared by client.

2. Requested by client, the average of maximum effective deflection is the record of maximum average
deflection within 5mm.

Annex 1: Test results of each sample
Annex 2: Sample Drawing
Annex 3: Test Photos

*xkxkkdk T ha Conﬁnued*******&

This document is issued bythe Companyunder its GeneralConditionsof Service printedoverleaf or available onrequest and accessible athttp://www.sgs.com/terms and conditions.

htm. Attention is drawnto the limitationof liability,indemnification and jurisdictionissues defined therein. Any holder of this document is advised that infor mation contained here on
'm';‘--. findings at the time of its intervention only and within the limits of Client 's instructions, if any. The Company’s sole responsibility is to itsClient and this

JOaR oes noct“e Rerateparties to a transactionfrom exercising all their

fHeltion of Iheconﬁs

rights and obligations under the trans action documents . Any unauthorizedalteration, forgery or
or appearanceof this documentis unlawful and offenders may be prosecuted to the fullestextent of thelaw

u @ results shown in this test reportrefer only tothe sample(s) testedand such sample(s)are retained for30 days-unly. Thisdocumentcannotbe reproduced
e ‘lpriogprova\mlhe Company

SHML 157503

8" Buiding, No 68 Block 16817 Buiding, Block 1385K angyao East Road Pudong st Shanghai Chine 201310 ¢ (86-21) 68183233 168183239 £ (86-21) 68183122 /68183906 Www.cn.sgs.com
l BE- LG BERIFRIR1366F1751/11505569S 854 P4 201319 £(86-21)68183233/68183239  £(86-21)68183122/68183906 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



TEST REPORT

No. : SC091221451
Date : Feb. 04,2010
Page: 4of 8

Annex 1: Test results of each sample

Table 1 Test results of Sample 1

[ Deflection (mm) J Average Deflection
No. Load (kN) - 5 (mm)
1 10 0.02 0.00 0.01
2 20 0.24 017 0.20
3 30 0.42 0.85 0.64
4 40 0.73 1.32 1.02
5 50 1.38 2.74 2.06
6 60 2.01 3.84 2.92
7 70 3.42 576 4.59
8 80 4.66 6.57 562
9 90 5.72 8.03 6.88
10 100 7.34 9.72 8.53 |
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Fig.1 Average Deflection-Load graph of Sample
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Table 2 Test results of Sample 2

N Deflection (mm) Average Deflection

No. Load (kN) r - (mm)
1 10 0.00 0.04 0.02
2 20 0.16 0.31 0.24
3 30 0.38 0.92 0.65
4 40 0.91 1.36 1.14
5 50 1.58 2.91 2.24
6 60 2.76 3.74 3.25
7 70 3.85 5.92 4.88
8 80 4.58 712 5.85
9 90 5.34 7.96 6.85
10 100 6.55 9.30 7.92
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Fig.2 Average Deflection-Load graph of Sample2
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Deflection (mm) Average Deflection

No. Load (kN) - - (mm)
1 10 0.03 0.01 0.02
2 20 0.27 0.42 0.34
3 30 0.51 0.48 0.50
4 40 0.66 0.98 0.82
5 50 1.22 1.68 1.45
6 60 2.06 3.01 2.54
7 70 4.01 3.98 4.00
8 80 4.72 4.35 4.54
9 90 5.46 6.98 6.22
10 100 6.84 8.02 7.43
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Fig.3 Average Deflection-Load graph of Sample3
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Annex 2: Sample Drawing
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Annex 3: Test Photos
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